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3 nf 76 H B A A g T e PL521223 3.8V 140mAh 0. 532Wh
H b4 AR Chinese
Name of Sample 3 Rechargeable Li—ion Polymer Battery PL521223 3.8V 140wAh 0. 532Wh
English
R O 1121100236
Sample No.
_§_j_ﬁ$,‘i M-U”fhnnHH‘}s{fJ] (o
Consignor Shenzhen Shokz Co., Ll(l.
i)ﬁ$'{j}'_ /]\ JL.TJi jL‘f’“IH T] [jé'ﬁ'}"J
Manufacturer Dongguan Amperex Technology Limited
Aol 3 W0 1 &R bl 0000
Aesil] 3
ﬂ‘)‘ﬂ]f% F 98,7 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

ST/SG/AC. 10/11/Rev. 7
Section 38,3

3 I Gt A -1
| i ) . )
%];i)h"i{ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and (riteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
H st —— &
flagn, SR BNk
Appearance Silvery and vellow Aluminum-plastics shell
. 0 A2 L
A S di e B 9021-10-18 4 f{"{lﬂi—‘- B 2021-11-01 -~ 2021-11-25
Accepted Date l'est Date
AT AL MR AR A s i A T L A il
e Altitude simulation, Thermal test, Vibration, %]mck,lixtern;tl short
Test ltems cireuit, Crush, Overcharge, Forced discharge
SR, % EESAT It I Gk b TR ST/SG/AC. 10/11/Rev. 7 38, 3hrift K.
The sample has p.is‘;rd the test items of UN Manual of Tests and Criteria
W LE# | ST/SC/AC. 10/11/Rev. T Section 38.3 Jﬂ;\“ﬂ»
- \fv // / X,
Conclusion /%\) /
/(’)«

Comment

4T T (Dat ;4, 2023 Iy 26 IL k

" AL LA iBRechargeable Single Cell Battery./ ,1»\ V”k &y

%71 H\ r/\H\ n“ J I =
Lkl

(1 '%) :
34 2k / e & 4 A
Consignor 518108
Address Post Code
Iofe - W Y
“0 “2- Checker: %&% Compiler:

Approver:

B4

Title:

A T AR (Vice chief engineer)
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A - A TR i
x> A B & AR RS RS ERHT Mrlek 2 AR 2k &%
Name of Test Standard requirement or The A
N ame s Test Result | Conclusion | Remark
0. lterns Clause Number of Standard K
RE I CRlaa At "
4 SR SIASGANC 1011 fev, 7383 AT W
1 %E%‘:?u‘ EN Manual of Tests and Criteria See Appendix I",—}ﬁ /
1 BN . N . . . ] H b /
Altitude S17S6/A0, 10711 /Rev. 7 Seetion 38,3 Test 1l Passed
simulation font
Szt b
A3z SGAAC 1071/ Rm 7383wtz BLE & 2
HER SLIRS .
2 " i\“-mmi UI fests and Criteria See Appendix 2 ks /
Thermal test FL/Rev. 7 Sovtion 38,3 Test 12 oo APRELT P;;;m, 4
K5 HH il 7
EoF3) ST/SG/AC. 10711/ Rev, 7 38,3 340T3 W 3
3 . i N Momnal of Tests and {riteria Soe Anpendix 3 kg /
Vibration ST/S6/AC 10711/ Rev, T Section 38,3 Test 13 e appe Passed )
N GAF A L |-
ik B2 STASGAM 10711/ Rev, 7 38,3 AT B A
4 1N Manual of Tests and Criteria Sew Appendix 4 b /
Shock /SO 1071 LA Rev, 7 Section 38,3 Tost T4 [ O Passed '
ThaE ol Iadl T
B ST/SGAAC, 10711/ Rev. T 38,3 W5 Wi 5 .
5 &E‘ﬁ% EN Manual of Tests and €riteria See Apoendix b a3 /
) External short lop/co/ar 10/11/Rev. 7 Seelion 38,3 Tes 20 APDEIEIR /
ST/SG/AC, 10/51/Rev. 7 Section 38.3 Test Pagsod
circuit TG st
'%] RN T
i /11 /Rov, 738,03 B4RT6 WitE
6 C}?Eh i\ Hamnl of Tosts and [Ii'il‘l ja See Appendix 6 e /
us ST/SGAAC, 10711 /0ev, T Section 38,3 Test . Passed
1.6 et
vl GRS A
S1/SG/AC, WO/ 1L/ v, T 38,3 WL4R1T Wi 7
7 HAH N Manual of Tests and Criteria Sae Anpendix 7 rbt /
Overcharge : Moo See Appendix 7 ;
ST/SGAAC. 10715/ Rev. T Seetion 38.3 lest Passed
1.7 a55¢
] s T
; HEE SEASGAAC T0/11/Rev. 7 3803 3RS Wi 4 8
38 'S'Et’aﬁiﬂﬁi% X Manual of Tests um! {riteria See :\Im:atldix 8 i /
Forced discharge [s1/56/4C. 10/11/Rev, 7 Section 38.3 Toss Passod
T8 5851
*&‘Eﬁﬁﬂ:ﬁ%{%— JRERR I 21°C-22°C; J’T-%‘:Lt[i“ /%
' 3 1 3 A Y. 7 /U
Test Environment Ambient temperature:21C-227T  Anbient Tumidity:
Condition
el )
N &, 7&5."1"?’%‘ A, Test ltem
&y A phar ; vt 28
Subcontracted Test yoEnE | £ A / R 5 y
Condition Subcontracted | Name Post Code
Laboratory Wk ; W4 /
Address Tel
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A5 \ AR E A AR ) A48
No. Name of Test ftems Altitude simalalion
o FE Ik A R Before RIS Afler P Tl ARy
%5 Sample Status % i S A V% FFEH/E | Mass Loss | Residual |3 %
Sample Mass 8% Mass Y ocy  |Other
No. /g v /g v % 1% Event
001 | oGt 1 o786 | 432 | 24760 | 432 0.10 | 100,00 | ©
002 | eeiiEAEN 1 25060 | 432 | 25038 | .32 0.09 | 100,00 | ©
003 | lOuiRL | 2oa0e7 | 482 | 2agds | 432 0.09 | 100,00 | O
001 | o SORE | gs012 | 432 | 21996 | 132 0.06 | 100.00 | ©
005 | opacdA Lol 2.4791 waz oo | 432 0.08 | 100,00 | ©
006 | 0CuEAL L 25100 | 482 | 25078 | 432 0.10 | 100.00 | ©
007 | pltCuEt | o920 | w82 | 24899 | .32 0.08 | 100,00 | ©
008 | o ZOCERAL | wster | 432 | 25143 | 432 0.08 | 100.00 | ©
000 | poOCRARY 1 wsu7 | a2 | 25130 | 4.32 0.07 | 100,00 | 0
010 | el 1 24775 | 432 | 24756 | 4.32 0.08 | 100,00 | ©

\ oo 2|Fhis space intentionaliy
AT li
b left blank

&k L V-IHA D-RRR R-2k 3L P-AL KO- iR, LAA. LA, RAE, FATK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) bR B gk | A
No. Name of Fest Hiems Thermal test .
. . X é\- 3e o B F‘ A 3 w0
e | HBRE IH Before IR AR | g4 k| S A A
S5 Sample Status BE | LK RE T4, /| Mass Loss|  Residual &
Sample Mass ocy Mass ocy oCy  |Other
No. g, v le A% % % | Event
o1 | UGERER g ge0 |32 | 200709 | 425 | 0.00 | 9838 | ©
002 | el o | 25038 .32 | 25080 | 4.25 0.00 | 9838 | o
005 | oA L] 24945 .32 | 24939 | .25 0.00 | 98.38 | o
004 | el o | 204996 432 | 25007 | 25 0.00 | 98.38 [ o
005 | peliiiiil o | 24771 432 | 24T | a2 0.00 | 9838 | o
006 | jonoikAl ) 2osors [ o482 | 25095 | 4.25 0.00 | 9838 | o
007 | poducidst | 204899 | 432 | 24906 | 4.25 0.00 | 9838 | ©
008 | ocmeml | 2smas | a2 | 25048 | 4.2 0.00 | 9838 | ©
009 | e g | 25130 432 | 25134 | .25 0.00 | 98.38 | O
010 HOCER R 20756 | 432 | 24765 | 125 0.00 | 9838 | o

25CYC Fully chavged

j‘—pr; LThis space intenticnally
A MIE Yef( blauk

Hox: LR V-IRAL D-RRR R-BE % F-Ae KO-, KRR, LA, B, ALK,
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




b T RAS AT [RA E]
o |4 - KRS

Shanghai Institute of Chemical Indusltry NO. 1121100236

Testing Co., Ltd. Test Report — Appendix 3

5/11
27 ; BT A LAk | R
No. Name of Test ltems | Vihration
5 kA XIEAT Before I /E After IRk | M e E | B
BT Sample Status nE FewiE| RS 35 d & | Mass Loss | Residual N
Sample Mass ocy Muss QCY ocy Other
No. /g A e v % 1% Event
001 | Geusat o zoared | 425 [ 2474 1.25 o.11 | 100,00 | ©
wr | vy ses0 | 125 | 25003 | 125 | 005 | 100.00 | o
003 | oAl o] 24969 | 425 | 24928 | .25 0.12 | 100,00 | ©
004 | | CEERE 125007 | 425 | 24977 | 125 0.12 | 100.00 | ©
005 | eliCRAAL | 24774 | 25 | 24711 1. 25 0.13 | 100,00 | ©
006 | liCuRRL | 25095 | 425 | 25071 4,25 0.10 | 100,00 | o
007 | plcuisil | 24906 | 425 | 24878 4. 25 o.11 | 100,00 | o
008 | L oueErRl o lasus | o425 | 25122 | 425 0.10 | 100.00 | o
009 | ireutsl o] 25134 | 425 | 2509 4. 25 0.16 | 100.00 | ©
010 2CNCILAR A5 1 2,4765 | 4.25 2. 4732 1,25 0.13 | 100.00 | O

25CYC Fully charged

. =\This spacc intentionaliy
left blank

pecH
7,
H}
T

Bk LR VoA DAk R-ERAL F-AAK O-RA. RRA. AMKR. LR, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 | Al AR B 4 AR Mty
No. Name of Test fems Shoek
Ty . Y. .
Ha | ks A Defore RIS ARt | ik [ #A B | b
Px Sample St":us RE i A A RE FF &4, A | Mass Loss | Residual R
Sample " o Mass Ocv Mass oy OCv Other
No. fe Y ‘g v % 1% Event
001 | piusil ol 274l | 425 | 24730 | 125 0. 01 100.00 | ©
002 | llCEiAl 25013 | 25 | 25004 | 425 0. 01 100.00 | ©
003 | pCiEARL | 21008 | 425 | 201916 | 425 0.05 | 100.00 | o
004 | JOCEREL )y g7z 1 gas | 24968 | 1.25 0. 01 100.00 | ©
LCYC Fully charged
005 | Qo e | 425 | 24782 | 425 0.04 | 100,00 | o
006 | o looRARL L 25071 | 425 | 25060 | 4.25 0. 04 100,00 | o
007 | ORIl 1 olagrg | 425 | 24867 | 425 0. 04 100,00 | 0
008 | potiCEARn | 2sioz | azs | 2SIl |42 0. 04 100,00 | ©
009 | e lCRRRG | gs091 | 425 | 25085 | 425 0.04 | 100,00 | o
010 | BqCEdR o432 | 495 | 2ar2a | 425 0. 03 100.00 | o
25CYC Fully charged
e S 23 g This spalcueni r:)li{:]ﬂlki onally

&z, -k V-IBA D-ARR R-AE4L F-AL K O~ AEE. LBA. LK. J‘E:E)K%i\ FATK .
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LAl T A WA R 6]
Moo R A - RS

Shanghai Institute of Chemical Industry NO. 1121100236

Testing Co., Ltd. Test Report— Appendix 5

7/11

A 5 R B AR Y4k

No. Name of Test Fems External short circuit
Haths HaRA H o B L SR L
Sample No. Sample Status Max. ExtcmﬁlcI“em;)eramrc Other Event

ool i(\(l(]\:l;ll ffi:}igpd 56.7 O

002 1{\(”1\&{??\(}&11'&“(1 56. 1 ©

003 s Bl b 55.9 0

004 l(\({(kflf‘f:&\jhl}l}yd 5.3 O

005 ICYEZ{:F:;;E?ﬁ%:ggml 55.8 0

006 zacig([\ilflffhi}:ml 57.5 O

007 25(;}?‘(\2511??\5&:%1;((! 0a. 7 O

009 thi?fl\"l(lﬁ:ljhli%gul p5.0 o

010 25C€'g(T;ﬁTLLIErf\{:.i:till‘ged 55. 0 O
LLF A This space ir;'t;::]ti{i onal ly feft

Zoz: DRAR R-ARAL FAeK O-AfR. RAwk. AR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 AR B 4 AR ek
No. Name of Test Itens Crush
e LEEE Ho ik dim SRR
Sample No. Sample Status Max. h'“”“/‘ljci emperature Other Event
0.
012 1rvl(o;;x‘? (H:a':i. Ly 20.1 0
YC 5057 b .
013 1("\’!(S‘\;t)"?(zj‘:'li)}el'::%i ty 20, ©
014 1cﬁfﬁhf?§iiﬁity 20. 4 0
016 2500e 501 Copoeits 20.3 0
018 Zu,(ii”rfmf 2)11;:1:11 Iy 20. 4 O
018 2501C 0% Lopai 20.4 0
Py ——p
020 szﬁgiipfﬁiﬁliéfy 20. 4 O
DL This space intentionally lett

blank

&, D-ARAR F-A2k O-AfRAR. AATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ; WRAR LR | LA

No. Name of Test Ttems | gvercharge
M R A A H
Sample No. Sample Satus Other Event

021 1 (,’,YETC !YSI ﬁ 5/'\ (J'}‘;:Egml Q

022 st iy ohnsged 0

023 l['\’(1"(“[];1{;(1;{]5:\:flliljjﬁgwl )

024 iCYéCIgTE:?figiged 0

GEpUCh A dS

025 25(‘.%?‘(?;21‘?&"’fﬁ:&w o

026 25(\2?(;:1h:‘\(f§;:}11gr'a| Y

027 Zﬁ(f’?ril{)g:’\{%:ggnd 0

028 J5Che Palls st 0

This space intentionally left hiank

VN e

Sik: DMK PR O-ASRIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 q B B A Ak SRR
No. Name of Test Items Forced discharge
*"f‘n%gg]% *‘#‘\:ﬂ?‘}kﬁ %4&1%%‘
Sample No. Sample Status Other Event
029 10Y¢ '[[Jfff :l:ii I{in'god 0
030 1eve lrgj(:{ff;ijizlllii;-ged 0
031 1CYC il(u\l(lj)b ?Fi}i{('lllin'gml O
032 1eye ll{u&;lj: {z?iji[;%wge i 0
e A

033 1CYC ]l{L:i](l);‘ :hj{i! i%‘n‘ged 0
034 1CYC li(x?l{gh?l\l’f(:]%u;,ul O
035 1Y ]]C;:ﬁ}; ?F;fii}&n-ged O
(36 1EYE llfu\l(.ljxh ?;i‘,ii:l{in'gmi 0
037 ICYE IFCH\ICML fi\l}f{(] l{iir;‘:ed 0
038 RS il(i:Yl(l)\L ,(il\l{iirlil{x yged 0

BETR VN
039 25(:\-’(:2012?5 Ny '-:;i'fi:liii|1~ aod 0
040 25(?\’(? JI{:?;(;}\I j;iﬁfrlh%iall‘g(eel 0

AN A i
041 25(‘,‘{(52?{?1( Iy r{l-i}i:ii{iu‘gml 0
017 S5XE Tl it el 0
043 25{#»’(251%(::% /:Fifii.lh%n-gerl 0
044 25(?&’(? ]I(u\l( lﬁlejillli rged 0
015 25(:\’5 E}CJILI])L {Iﬂ%ihi(cflﬁtarged 0

SRV A
046 25cvczﬁ§}icf; ':?ijfcll?arged 0
047 25(:\’(:2{;??}’12??? fgii}largcd Y
048 25C\’C2i§:1:’lcl'j§5%ihi?iﬂ‘ged Y

Hix: D4R PR O-RAHR. AKX,
Note: D-Disassembly F-Firc O-No Disassembly & No Fire.
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